
C E T P s  a n d  P o l l u t io n  A b a t e m e n t  in  S S Is

Rita Pandey 
Saubhik Deb

NIPFP Librarymuni
32567

3 0 1 .3 1 0 5 4  P19C N9

March 1999

National Institute of Public Finance and Policy 
New Delhi



Pr e fa c e

Small scale industries (SSIs) constitute a considerable part of total 

industrial structure in India. The monitoring and enforcement of 

environmental laws on SSIs have been highly unsatisfactory. This study 

focuses on ways of improving compliance from SSIs.

The study was undertaken at the instance of the Ministry of 

Environment and Forests, Government of India. The terms of reference 

required the NIPFP to: (i) examine the feasibility of combined treatment in 
[...]
with minimal pre-treatment at individual tanneries. In March, 1994, a 36 mid 

Upflow Anaerobic Sludge Blankets (UASB) Process Waste-water Treatment 

Plant was commissioned.

5.1 Ownership and management of CETP

The CETP was conceived, planned and comissioned by the Uttar 

Pradesh Jal Nigam (UPJN) with the assistance of Dutch consultants. It was 

proposed that the UPJN would operate and maintain the CETP until the 

stabilisation stage, thereafter, Kanpur Jal Nigam (KJN) would take over this 

function from the UPJN. However, till date UPJN continues to operate and 

maintain the CETP. To oversee the operation and management of the CETP, a 

committee which is advisory in nature has been formed. The committee 

constitutes of a chairman, a member secretary and 12 members. The District

50



Magistrate of Kanpur and the Project Manager, Ganga Pollution Control Unit 

are the chairman and member secretary of the committee respectively. Of the 

twelve members, three each1 are nominees of Small Tanners Association, 

Jajmau and Hindustan Merchant Chambers of Commerce, Jajmau. The other 

members are the General Manager, GPCU; a nominee of Kanpur Municipal 

Corporation; General Manager, Kanpur Jal Sansthan; General Manager, 

Kanpur Electricity Supply Authority; Managing Director, Industries; and 

Regional Officer, Kanpur, UPPCB.

While there may be certain advantages in a public agency owning and 

managing a CETP, there are numerous disadvantages of this arrangement:

• Potential inefficiency in public sector enterprises.

• Lack of flexibility in operation and choice of staff.

• Lack of incentives to be innovative.

• Poor recovery of dues from the users.

• Lax monitoring resulting in compromises in compliance.

With the help of the available data, an attempt is made to examine the 

performance of UPJN, responsible for the operation and maintenance of the 

Kanpur CETP, in respect of its three main functions: compliance with the 

standards; billing and recovery of dues; and monitoring of discharges of the 

member units.

Until recently there were only two representatives o f  the tannery
associations.

51



So far as compliance with the standards is concerned, the UPJN claims 

of meeting the discharge standards. The UPPCB, however, could not comment 

on this. The fact that the farmers, on whose land the CETP is discharging its 

treated water, have not protested against the CETP seems to provide some 

support to UPJN’s claim in that the discharged water is not harmful to the soil, 

at least in the short-run. However, the quality of crops and long term effects of 

this water on soil are yet to be checked for any harmful elements because of 

the discharges of CETP.

The performance of UPJN in recovering the dues from industrial users 

has been very poor with only 30 percent recovery of the total outstanding 

amount as on January 1, 1998. This has raised serious doubts about the 

financial viability of the CETP. This issue is discussed in detail in section 5.3.

There is no provision for regular monitoring of the effluents of user 

industries. Surprise checks are conducted occasionally by teams comprising 

officials from the UPPCB and UPJN only to check whether primary treatment 

plants of the member units are working adequately. Those found violating are, 

however, warned. UPJN is not empowered to take direct action against 

violating industries, these powers are vested with the UPPCB. Penalties which 

would act as a deterrent are rare.

Fluctuations in effluent quality and quantity fed to the CETP can be a 

serious impediment to proper functioning. It is reported that the Kanpur CETP 

has so far been able to absorb the fluctuations in effluent quality resulting from 

non-compliance by user industries, because of the excess capacity it has, and 

the treatment technology used. This, however, does not undermine the need to 

develop systems for monitoring and penalising the defaulters.

52



5.2 Profile of tanneries

The tannery complex at Jajmau consists of 300 firms. On the basis of 

their final output, these are categorised into tanneries, leather board and split 

leather industries. Processing capacities of these firms show substantial 

variation, ranging from 5 to 760 hides or hide-equivalents per day, using 

vegetable, chrome, and mixed tanning operations. Most tanneries process 

buffalo hides while the remaining use calf, goat, and sheep hides. Most of the 

firms in this complex were earlier doing vegetable tanning. However, the 

growing export orientation of the industry and the consequent rise in demand 

for fine leather has resulted in widespread adoption of chrome-tanning 

operation. Of the 300 units, 50 are undergoing chrome-tanning process and 

another 50 are using mixed tanning operations. The chrome utilisation in 

tanning operation is in the range of 55 to 60 percent, depending upon the type 

of hide processed, its temperature, and additives used etc. The remainder find 

their way in spent tan liquor resulting in high chrome concentrations in the 

effluent.

5.3 Characteristics of waste-water

The Environmental and Sanitary Engineering Project (ESEP) 

conducted a survey to characterise the tanneries’ waste water in Jajmau. The 

main pollutants of the most unclean processes are, as an illustration, compared 

w ith  the prescribed standards in Table 5.1.

53



Table 5.1. Comparison of Characteristics of Composite Waste Water from the 

Most Polluting Tanning Processes with Some Standards

S.
No.

Pollutant Concentration  
o f composite 
waste water

Type o f process 
(most polluting only)

Prescribed
standards*

1. PH 9.2 raw to wet blue 
(chrome tanning)

5 .5 -9 .0

2. Alkalinity (as C aC 03) 7,100 headpieces
3. BOD5 6,100 vegetable tanning 100
4. COD 18,300 headpieces -
5. Total solid 65,900 headpieces -
6. D issolved solids 49,000 headpieces 2100
7. Suspended solids 16,900 headpieces 200
8. Chloride (as CL) 27,500 headpieces -
9. Sulphate (as S 0 4 ) 4,000 chrome tanning -
10. Sulphides (as S) 180 chrome tanning -
11. Kjeldahl nitrogen (as N) 1,700 headpieces -
12. Phospate (as P) 5 veg. tann. and head 

pieces
“

13. Chromium (as Cr) 400 chrome tanning -

* For discharge on land for irrigation.

From the table above, three main points can be seen. One, processing 

of head pieces (skin on the head of the animals) is most polluting. Two, 

tanneries produce waste water which have pollutant concentrations far beyond 

the prescribed limits. Finally, discharge standards have not been specified for 

several pollutants harmful to environment.

Owing to the highly polluting nature of the effluent, primary treatment 

of effluents is compulsory for all tanning units. The effluent quality of the 

tannery waste water after primary treatment and the corresponding standards 

have been presented in Table 5.2. Since the effluent quality shows variation 

due to seasonal and other factors over the year, the figures in Table 5.2 reflect 

the range of variation.

54



Table 5.2. Characteristics of Tannery Waste Water

Param eter T annery effluent after 
prim ary treatm ent

Standards for prim ary  
treatm ent

pH 8 - 9 6.5 - 9.0

BOD 1 0 0 0 -2 0 0 0  mg/1 -

TSS 3000 - 6000 mg/1 600 mg/1

COD 4000 - 6000 mg/1 -

Chromium (for Chrome 
tanneries)

50 mg/1 45 mg/1

Source: UP Jal Nigam and CPCB, 1995.

Pollution of river Ganga, in Kanpur, is not limited to tanneries only. 

Domestic sector of the city of Kanpur severely pollutes this river. It is 

estimated that 55-60 percent of the total organic load in Kanpur (BOD) 

originates from the domestic sewage lines. However, in terms of 

concentration of pollutants per unit of waste water, the quality of domestic 

sewage is better as compared to tannery waste water (see Table 5.3).

Table 5.3. Characteristics of Domestic Sewage

Parameter Effluent
BOD 247 mg/1
COD 644 mg/1
pH 8.5 mg/1
Total Suspended Solids 640 mg/1
Volatile Suspended Solids 258 mg/1
Total Dissolved Solids 1540 mg/1
Total Fixed Solids 1855 mg/1

5.4 Effluent treatment

In Jajmau, 36 mid UASB treatment plant has been designed to treat 9 

mid tannery waste water and 27 mid domestic sewage water. Tannery waste 

water which is currently of the order of 8 mid is transported to the common 

effluent treatment plant through a network of collection and conveyance

55



system. The waste water is transported through the collection drains to the 

four pumping stations. The channel type collection drains are provided in such 

a way that they go along the tanneries, as close as possible. The effluent is 

pumped and conveyed under pressure to the treatment plant through a common 

pipe from the four pumping stations. Each pumping station is provided with a 

grit chamber and a screen to remove the suspended matters from the waste 

water.

Domestic sewage (25 mid) is pumped through a pumping station to the 

treatment plant. As in the case of tannery effluent, the domestic waste water 

also enters the treatment plant through the screen and grit chambers before it is 

collected in the mixing tank.

In the mixing tank, tannery and domestic waste water is mixed. The 

mixed effluent is pumped from the main pumping station (MPS) and fed to the 

UASB reactors for treatment. In the treatment plant, biological treatment takes 

place. In this type of treatment, the organic pollutants are broken down 

through bacteriological processes. UASB is a very high rate and compact 

anaerobic process which requires a retention time of only 8 hours, which is 

substantially lower than the retention time required in Anaerobic lagoons (10

20 days) and Aerated lagoons ( 4 - 6  days) processes.

The treated effluent from the UASB reactors is diverted to post 

treatment plant for further treatment. The first stage post treatment plant for 

36 mid UASB effluent treatment plant was commissioned in April, 1996. In 

this plant, effluent is subjected to aerobic treatment for further reduction in 

BOD. After this treatment, the effluent is mixed with the treated waste water 

of 130 mid sewage treatment plant and discharged for irrigation. Sludge is 

pumped to the sludge thickener for thickening. The thickened sludge is 

gravitated to the sludge drying beds for dewatering. Dried sludge is used as 

manure by local farmers. Characteristics of waste water after UASB process

56



and post treatment are shown in Table 5.4.

Table 5.4 Performance Monitoring of 36 MLD UASB Treatment Plant

Parameter Influent

UASB

Effluent

Post Treatment

Prescribed
standard'1'

BOD 434 mg/1 193 mg/1 98 mg/1 100

COD 1040 mg/1 433 mg/1 218 mg/1 -
pH 8.6 7.7 8.1 5 . 5 - 9 . 0

Temperature (°C) 30.8 30.8 31

Total Suspended Solids 1023 mg/1 393 mg/1 180 mg/1 200

Volatile Suspended Solids 430 mg/1 208 mg/1 102 mg/1

Total Dissolved Solids 2641 mg/1 1261 mg/1 607 mg/1 2100

Total Fixed Solids 2770 mg/1 1225 mg/1 598 mg/1

Source: UP Jal Nigam.

* For discharge on land for irrigation.

It can be seen from the above table that the post treatment brings the 

pollutant concentration below the prescribed standards.

5.5 Sharing of cost of CETP

5.5.1 Capital cost

The capital cost of CETP was estimated at Rs. 7 crore. However, the 

actual cost incurred including the first stage post-treatment plant was Rs. 21.91 

crore. The difference in the estimated cost and actual cost can be attributed to 

both cost escalation and the first stage post treatment plant which was not 

included in the initial plan. Of the total capital cost, 65 percent was 

contributed by the National River Conservation Directorate and the remaining 

35 percent was proposed to be shared equally between the State government 

and the tanneries. That is, the tanners were expected to pay 17.5 percent of the 

total cost. The tanners, however, did not agree to pay initially, but after a 

Supreme Court ruling that they must pay their contribution towards the capital

57



cost of CETP within a specified timeframe or face closure, the tanners paid

17.5 percent of the initial estimated cost i.e., Rs. 7 crore. After a lot of 

persuasion, they paid 10 percent of the balance amount while the rest was 

contributed by the Mandi Samiti Parishad. The Mandi Samiti Parishad 

charges a levy on raw hides from the tanners. The amount thus collected is 

used for the development of the industry.

5.5.2 Operation and maintenance cost

(i) Cost sharing between municipal authority and tanners

Initially it was proposed that 30 percent of the 0  & M cost would be

borne by the Kanpur Nagar Nigam (KNN), the municipal organisation

responsible for domestic sewage and water supply besides other functions. 

The remaining 70 percent would be borne by the tanners. However, owing to 

a growing discontent among the tanners on the proposed cost sharing 

arrangement, a committee was constituted by the UP Government to look into 

it. The Committee consisted of representatives of UPJN, Nagar Maha Palika, 

UPPCB and two representatives of tanneries.

The committee identified BOD as the single most important factor 

having a bearing on the cost of effluent treatment and decided that the costs 

will be shared proportionately on the basis of the BOD load. The UPPCB was 

given the responsibility of collecting and testing the discharge samples from 

the tannery effluents and domestic effluents to determine their BOD levels.2 

The respective BOD levels were found to be 1100 mg/1 and 236 mg/1. It may 

be recalled that the tannery and domestic wastewater discharge ratio is 1:3. 

Based on the volume and BOD concentrations, the cost sharing arrangement 

for the O & M costs of the Kanpur CETP was worked out in the following

2 W e were not given access to this information inspite o f  vigorous persuasion from
our side, as also written advice from the MoEF.

58



way:

share of tanneries = ( lxl  100)/(3x236 + lx l 100) = 60.80 %

= 60% approx.

similarly, share of KNN = (3x236)/(3x236 + lx l 100) = 39.2%

= 40% approx.

Accordingly, it was decided that the O & M cost would be borne by the 

tanneries and the KNN in the ratio of 60 and 40 respectively.

However, cost sharing on the basis of BOD load alone has some 

serious limitations. It assumes that the total cost of treatment and maintenance 

of CETP is solely attributed to BOD removal. Other important factors like 

COD, TSS, TDS and pH are totally ignored. For example, pH level in the 

waste water is an important determinant of the maintenance cost because any 

basic or acidic effluent might result in substantial wear and tear of plant 

equipment and consequently escalate the maintenance cost.

Further, the O & M cost of industrial waste water common conveyance 

system and the 25 mid raw sewage pumping station should be borne entirely 

by the tanners and KNN respectively. There is no justification for sharing 

these costs in the ratio of 60 and 40.

(ii) Rate o f  levy for recovering tanners ’ share o f O & M  cost

Once the O & M cost is apportioned between the tanners and KNN, the 

UPPCB’s task is to determine a tariff to recover the tanners’ share from the 

user tanning units. For recovering the tanners share of O & M cost, the 

UPPCB has worked out a tariff based on per unit of hide processed. As noted 

earlier, in the tannery cluster in Jajmau, there are three types of tanning

59



industries: firms processing raw hides to finished leather; firms processing 

split leather to finished leather; and leather board industries. Since these 

industries vary considerably in raw material usage as well as production 

processes, in order to compare across heterogeneous units producing various 

types of products, it is necessary to bring down all such units to a common 

base. The UPPCB has done this by converting the main input (hides) used. 

The input used is estimated on the basis of the hides’ processing capacity of 

firms. Inputs used by split to finished leather units and leather board industries 

have been converted into raw hide equivalents. The tariff is then determined 